samranis. FCC RF Test Report Report No. : FG472418K

Software Version: 23.06.1602

FR1 N25 MIMO-ANT(1+8)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=1.16dB

ANT1  ANTS8
NR Band SCS \?V?;t?] Arfcn (';/Irﬁg) Modulation RB I(:dOBan; I(Ddogvnf)r FS)?I\?SI’L(I(;:tBerg) (E:;nlj) E({/F\;;
25 15 5 370500 18525 DFT-s-OFDM QPSK l@1 2281 23.18 26.01 27.17 0.5212
25 15 5 370500 1852.5 DFT-s-OFDM 16 QAM  1@1 22.01 22.44 25.24 26.4 0.4365
25 15 5 376500 18825 DFT-s-OFDM QPSK l@1 23.06  23.32 26.20 27.36 0.5445
25 15 5 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 22.15  22.48 25.33 26.49 0.4457
25 15 5 382500 1912.5 DFT-s-OFDM QPSK l1@1 23.07 2341 26.25 27.41 0.5508
25 15 5 382500 19125 DFT-s-OFDM 16 QAM  1@1 2224  22.49 25.38 26.54 0.4508
25 15 10 371000 1855 DFT-s-OFDM QPSK l@1 22.91 23.4 26.17 27.33 0.5408
25 15 10 371000 1855 DFT-s-OFDM 16 QAM 1@1 22.01 22.5 25.27 26.43 0.4395
25 15 10 376500 1882.5 DFT-s-OFDM QPSK l@1 23.34 2352 26.44 27.6 05754
25 15 10 376500 1882.5 DFT-s-OFDM 16 QAM 1@1 2241  22.64 25.54 26.7 0.4677
25 15 10 382000 1910 DFT-s-OFDM QPSK l1@1 2313  23.36 26.26 27.42 0.5521
25 15 10 382000 1910 DFT-s-OFDM 16 QAM 1@1 2221 2245 25.34 26.5 0.4467
25 15 15 371500 1857.5 DFT-s-OFDM QPSK l@1 23.06  23.49 26.29 27.45 0.5559
25 15 15 371500 1857.5 DFT-s-OFDM 16 QAM 1@1 2216  22.65 25.42 26.58 0.4550
25 15 15 376500 1882.5 DFT-s-OFDM QPSK l@1 23.04 23.38 26.22 27.38 0.5470
25 15 15 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 22.26  22.63 25.46 26.62 0.4592
25 15 15 381500 1907.5 DFT-s-OFDM QPSK l1@1 2294 2331 26.14 27.3 0.5370
25 15 15 381500 1907.5 DFT-s-OFDM 16 QAM  1@1 22.12  22.48 25.31 26.47 0.4436
25 15 20 372000 1860 DFT-s-OFDM QPSK l@1 2292  23.26 26.10 27.26 0.5321
25 15 20 372000 1860 DFT-s-OFDM 16 QAM  1@1 22.07 2246 25.28 26.44 0.4406
25 15 20 376500 1882.5 DFT-s-OFDM QPSK l@1 23.21  23.48 26.36 27.52 0.5649
25 15 20 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 22.09 2243 25.27 26.43 0.4395
25 15 20 381000 1905 DFT-s-OFDM QPSK l1@1 2321 2341 26.32 27.48 0.5598
25 15 20 381000 1905 DFT-s-OFDM 16 QAM 1@1 2212  22.48 25.31 26.47 0.4436
25 15 25 372500 1862.5 DFT-s-OFDM QPSK l@1 22.96 23.4 26.20 27.36 0.5445
25 15 25 372500 1862.5 DFT-s-OFDM 16 QAM  1@1 2224 2263 25.45 26.61 0.4581
25 15 25 376500 1882.5 DFT-s-OFDM QPSK l@1 23.08 23.6 26.36 27.52 0.5649
25 15 25 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 2225 2274 25.51 26.67 0.4645
25 15 25 380500 1902.5 DFT-s-OFDM QPSK l@1 232 23.48 26.35 27.51 0.5636
25 15 25 380500 1902.5 DFT-s-OFDM 16 QAM  1@1 2253 22.74 25.65 26.81 0.4797
25 15 30 373000 1865 DFT-s-OFDM QPSK l@1 23.21 23.64 26.44 27.6 05754
25 15 30 373000 1865 DFT-s-OFDM 16 QAM  1@1 22.03 2248 25.27 26.43 0.4395
25 15 30 376500 1882.5 DFT-s-OFDM QPSK l@1 23.14 23.6 26.39 27.55 0.5689
25 15 30 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 22.13 2259 25.38 26.54 0.4508
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25 15 30 380000 1900 DFT-s-OFDM QPSK l@1 23.44  23.74 26.60 27.76 0.5970
25 15 30 380000 1900 DFT-s-OFDM 16 QAM 1@1 22.46  22.66 25.57 26.73 0.4710
25 15 35 373500 1867.5 DFT-s-OFDM QPSK l@1 2292  23.49 26.22 27.38 0.5470
25 15 35 373500 1867.5 DFT-s-OFDM 16 QAM  1@1 22 22.57 25.30 26.46 0.4426
25 15 35 376500 18825 DFT-s-OFDM QPSK l@1 2296  23.48 26.24 27.4 0.5495
25 15 35 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 2219 2277 25.50 26.66 0.4634
25 15 35 379500 1897.5 DFT-s-OFDM QPSK l@1 23.22 2353 26.39 27.55 0.5689
25 15 35 379500 1897.5 DFT-s-OFDM 16 QAM  1@1 22.18  22.65 25.43 26.59 0.4560
25 15 40 374000 1870 DFT-s-OFDM PI/2 BPSK 108@54 23.69 24.1 26.91 28.07 0.6412
25 15 40 374000 1870 DFT-s-OFDM PI/2BPSK 1@1 23.19 23.78 26.51 27.67 0.5848
25 15 40 374000 1870 DFT-s-OFDM PI/2 BPSK 1@214  23.7 23.92 26.82 27.98 0.6281
25 15 40 374000 1870 DFT-s-OFDM QPSK  108@54 23.07 23.4 26.25 27.41 0.5508
25 15 40 374000 1870 DFT-s-OFDM QPSK l@1 231 23.61 26.37 27.53 0.5662
25 15 40 374000 1870 DFT-s-OFDM QPSK  1@214 23.08  23.23 26.17 27.33 0.5408
25 15 40 374000 1870 DFT-s-OFDM 16 QAM 108@54 22.01 2245 25.25 26.41 0.4375
25 15 40 374000 1870 DFT-s-OFDM 16 QAM  1@1 22.04 2251 25.29 26.45 0.4416
25 15 40 374000 1870 DFT-s-OFDM 16 QAM 1@214 2235 2247 25.42 26.58 0.4550
25 15 40 374000 1870 DFT-s-OFDM 64 QAM 108@54 20.55  20.95 23.76 24.92 0.3105
25 15 40 374000 1870 DFT-s-OFDM 64 QAM  1@1 20.39  20.96 23.69 24.85 0.3055
25 15 40 374000 1870 DFT-s-OFDM 64 QAM 1@214 20.95 21.02 24.00 25.16 0.3281
25 15 40 374000 1870 DFT-s-OFDM 256 QAM 108@54 18.03 18.38 21.22 22.38 0.1730
25 15 40 374000 1870 DFT-s-OFDM 256 QAM 1@1 17.67 18.22 20.96 22.12 0.1629
25 15 40 374000 1870 DFT-s-OFDM 256 QAM 1@214 17.6 17.96 20.79 21.95 0.1567
25 15 40 374000 1870 CP-OFDM QPSK 108@54 2159  21.82 24.72 25.88 0.3873
25 15 40 374000 1870 CP-OFDM QPSK l1@1 215 2211 24.83 25.99 0.3972
25 15 40 374000 1870 CP-OFDM QPSK 1@214 2182 2217 25.01 26.17 0.4140
25 15 40 376500 1882.5 DFT-s-OFDM PI/2 BPSK 108@54 23.72  24.01 26.88 28.04 0.6368
25 15 40 376500 1882.5 DFT-s-OFDM PI/2BPSK 1@1 2341  23.89 26.67 27.83 0.6067
25 15 40 376500 1882.5 DFT-s-OFDM PI/2 BPSK 1@214 23.63  23.85 26.75 27.91 0.6180
25 15 40 376500 1882.5 DFT-s-OFDM QPSK 108@54 23.15  23.43 26.30 27.46 0.5572
25 15 40 376500 1882.5 DFT-s-OFDM QPSK l1@1 2296 2349 26.24 27.4 0.5495
25 15 40 376500 1882.5 DFT-s-OFDM QPSK 1@214 23.2 23.47 26.35 27.51 0.5636
25 15 40 376500 1882.5 DFT-s-OFDM 16 QAM 108@54 22.17  22.48 25.34 26.5 0.4467
25 15 40 376500 1882.5 DFT-s-OFDM 16 QAM  1@1 2211 2248 25.31 26.47 0.4436
25 15 40 376500 1882.5 DFT-s-OFDM 16 QAM 1@214 22.38 22.65 25.53 26.69 0.4667
25 15 40 376500 1882.5 DFT-s-OFDM 64 QAM 108@54 20.72  21.05 23.90 25.06 0.3206
25 15 40 376500 1882.5 DFT-s-OFDM 64 QAM  1@1 20.68 21.12 23.92 25.08 0.3221
25 15 40 376500 1882.5 DFT-s-OFDM 64 QAM 1@214 20.83 21.06 23.96 25.12 0.3251
25 15 40 376500 1882.5 DFT-s-OFDM 256 QAM 108@54 18.16 18.43 21.31 22.47 0.1766
25 15 40 376500 1882.5 DFT-s-OFDM 256 QAM  1@1 17.84 18.36 21.12 22.28 0.1690
25 15 40 376500 1882.5 DFT-s-OFDM 256 QAM 1@214 17.58 17.84 20.72 21.88 0.1542
25 15 40 376500 1882.5 CP-OFDM QPSK 108@54 21.63  21.89 24.77 25.93 0.3917
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25 15 40 376500 1882.5 CP-OFDM QPSK 1@1 21.77 22.33 25.07 26.23 0.4198
25 15 40 376500 1882.5 CP-OFDM QPSK 1@214 22.07 222 25.15 26.31 0.4276
25 15 40 379000 1895 DFT-s-OFDM P1/2 BPSK 108@54 23.96  24.18 27.08 28.24 0.6668
25 15 40 379000 1895 DFT-s-OFDM PI/2BPSK 1@1 23.64 24.05 26.86 28.02 0.6339
25 15 40 379000 1895 DFT-s-OFDM Pl/2BPSK 1@214 2355  23.58 26.58 27.74 0.5943
25 15 40 379000 1895 DFT-s-OFDM QPSK  108@54 23.34  23.59 26.48 27.64 0.5808
25 15 40 379000 1895 DFT-s-OFDM QPSK 1@1 23.31 23.6 26.47 27.63 0.5794
25 15 40 379000 1895 DFT-s-OFDM QPSK  1@214 23.25  23.43 26.35 27.51 0.5636
25 15 40 379000 1895 DFT-s-OFDM 16 QAM 108@54 22.31 2251 25.42 26.58 0.4550
25 15 40 379000 1895 DFT-s-OFDM 16 QAM 1@1 22.2 22.6 25.41 26.57 0.4539
25 15 40 379000 1895 DFT-s-OFDM 16 QAM 1@214 2259  22.62 25.62 26.78 0.4764
25 15 40 379000 1895 DFT-s-OFDM 64 QAM 108@54 20.85  21.06 23.97 25.13 0.3258
25 15 40 379000 1895 DFT-s-OFDM 64 QAM l@1 20.84 21.09 23.98 25.14 0.3266
25 15 40 379000 1895 DFT-s-OFDM 64 QAM 1@214 21.09  21.03 24.07 25.23 0.3334
25 15 40 379000 1895 DFT-s-OFDM 256 QAM 108@54 18.24 18.5 21.38 22.54 0.1795
25 15 40 379000 1895 DFT-s-OFDM 256 QAM  1@1 18.19 18.47 21.34 225 0.1778
25 15 40 379000 1895 DFT-s-OFDM 256 QAM 1@214 17.82  17.92 20.88 22.04 0.1600
25 15 40 379000 1895 CP-OFDM QPSK 108@54 21.71 2191 24.82 25.98 0.3963
25 15 40 379000 1895 CP-OFDM QPSK l1@1 21.83 22.29 25.08 26.24 0.4207
25 15 40 379000 1895 CP-OFDM QPSK 1@214 2195 22.09 25.03 26.19 0.4159
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FR1 N25 MIMO-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0037 PASS NV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0061 PASS Lv
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0024 PASS HV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0032 PASS -30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0028 PASS -20C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0024 PASS -10'C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0034 PASS 0C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0040 PASS 10C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0037 PASS 20C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0033 PASS 30C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0044 PASS 40°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0049 PASS 50C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
25 15 20 376500 1882.5 OFDM PI/2 100@0 4.36 13 PASS
BPSK
DFT-s-
25 15 20 376500 1882.5 OFDM 100@0 4.73 13 PASS
QPSK
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N25(20M)_DFT-s-OFDM_PI_2- N25(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trg FreaRun [0 Tig FresRun G
RT o Couping DX #F Gan Low 2 #F Gan Low
Align: Ao

RIEE:
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
25 15 5 376500 18825 C%g’g}?"" 25@0 4.4804 5.096
25 15 5 376500 18825 Cfé%';?ﬂ“" 25@0 4.4526 4.889
25 15 5 376500 1882.5 C&%’Z?WM 25@0 4.4603 5.011
25 15 5 376500 18825 3‘;’%05/?&" 25@0 4.4705 5.058
25 15 10 376500 18825 CF(’?'S;?M 52@0 9.2963 10.09
25 15 10 376500 18825 Cfé%i?ﬂ"" 52@0 9.3058 9.936
25 15 10 376500 1882.5 C&%’ZRAM 52@0 9.2783 9.964
25 15 10 376500 18825 %Eéogm" 52@0 9.281 9.888
25 15 15 376500 18825 CF(’?'S;?M 79@0 14.095 14.79
25 15 15 376500 18825 Cfé%i?ﬂ"" 79@0 14.124 14.92
25 15 15 376500 1882.5 C&%’ZRAM 79@0 14.08 14.85
25 15 15 376500 1882.5 %Eéogm" 79@0 14.106 14.81
25 15 20 376500 1882.5 CF(ESEEM 106@0 18.912 19.79
25 15 20 376500 1882.5 Cfé%’j_\?ﬂ"" 106@0 18.941 19.73
25 15 20 376500 1882.5 C&%’m"' 106@0 18.908 19.98
25 15 20 376500 18825 %Eéogfl\“ﬂ" 106@0 18.914 19.85
25 15 25 376500 1882.5 CF(ESEEM 133@0 23.794 24.91
25 15 25 376500 1882.5 Cfé%’j_\?ﬂ"" 133@0 23.774 24.87
25 15 25 376500 1882.5 C&%’Z‘fﬂ“" 133@0 23.744 24.83
25 15 25 376500 18825 %Eéogfl\“ﬂ" 133@0 23.796 24.8
25 15 30 376500 18825 CF(’?'SEEM 160@0 28.53 29.68
25 15 30 376500 18825 CE%Z?AM 160@0 28.598 29.7
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25 15 30 376500 18825 G, %’Z?AM 160@0 28.53 29.74
25 15 30 376500 1882.5 %géogml" 160@0 28.559 29.62
25 15 35 376500 1882.5 cz-ggllz M 1g8@0 33.554 34.82
25 15 35 376500 18825 Oy %’Z?AM 188@0 33.531 34.69
25 15 35 376500 18825 . %Z?AM 188@0 33.584 34.71
25 15 35 376500 1882.5 %géogml" 188@0 33.589 34.76
25 15 40 376500 1882.5 CF(’?‘S;‘? M 216@0 38.523 40.01
25 15 40 376500 18825 Oy %’;?AM 216@0 38.501 39.96
25 15 40 376500 18825 G, %’Z?AM 216@0 38.532 40.1
25 15 40 376500 1882.5 g';éogm" 216@0 38.538 30.85
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N25(5M)_CP- N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Video BW 150,00 kHz" Span 10MHz . 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N25(5M)_CP-OFDM_64 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

Center 1882500 GHz Video BW 150,00 kHz" Span 10MHz ter 1.882500 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver
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N25(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N25(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

[Center 188250 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

N25(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)

N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)
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N25(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

[Center 188250 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh
Total Power

N25(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N25(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
=

Scale/Div 10.0 B

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)
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N25(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
ms (1001 pts)

N25(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 188250 GHz Video B 62000 kHz' Span 40 Mz
Sweep 1.27 ms (1001 pts)

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

N25(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)
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N25(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 910,00 kHz" Span 50 MHz,
Sweep 1.00 ms (1001 pts)

N25(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 188250 GHz Video BW 810,00 kHz' Span 50 MHz|
Sweep 1.00 ms (1001 pts)

N25(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

SVideo BW 910,00 kz'

Total Paver

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

SVideo BW 910,00 kz'

Total Paver

Span 50 MHz|
Sweep 1,00 ms (1001 pis)
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N25(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 910,00 kHz" Span 60 MHz,
Sweep 1.00 ms (1001 pts)

N25(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 188250 GHz Video BW 810,00 kHz' Span 60 Mz
Sweep 1.00 ms (1001 pts)

N25(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

SVideo BW 910,00 kz'

Total Paver

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

SVideo BW 910,00 kz'

Total Paver

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(35M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 1.1000 MHz' Span 70 Mz
Sweep 1.00 ms (1001 pts)

N25(35M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

#Video BW 1.1000 MHz' Span 70 Mz
Sweep 1.00 ms (1001 pts)

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

N25(35M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

#Video BW 1.1000 MHz"

Total Paver

Span 70 MHz|
Sweep 1,00 ms (1001 pis)

N25(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

#Video BW 1.1000 MHz"

Total Paver

Span 70 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

N25(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

N25(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

#Video BW 1.3000 MHz"

Total Paver

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

#Video BW 1.3000 MHz"

Total Paver

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

25

15

370500

1852.5

DFT-s-
OFDM 1@0
BPSK

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 1@0

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it Poer (RAS) n 0 g Type: Power (RMS)
RT . [CowpngDC 0 100 g e

v 15048
Ref Level 30.00 dBm d ScaleDiv 10 d8

IS SR -

Video BW 3.0 MHZ'

Function Vaiue ¥ Function
Bm

N25(5M) DFT-s- N25(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1

[Swept A SweptSA

KEYSIGHT lnput g Type: Pomer (RMS) KEYSIGHT it °F g Type: Powe (RS

T an L 00100 C o
Mign: 3 ) Tig: Free Fun o

Video BW 3.0 MHz" 9,150 GHz| Video BW 3.0 MKZ"

Function Function Width Function Vaiue e Trace Sc ¥ Function Functian Width Function Vaue

Sporton International Inc. (ShenZhen) Page Number 1 A8-19 of 31
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N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

v 15048
Ref Level 30.00 dBm

Function Vaiue

N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

100100
Rin

Function

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Start 30 MHz

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

v 15048
Ref Level 30.00 dBm

Function Vaiue

N25(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Function

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

v 15048
Ref Level 30.00 dBm

Function Vaiue

N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N25(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

e e e e e e

Video BW 3.0 MHZ'

Function

N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ'

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
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N25(40M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_High CH

= Powe (RS 7
0w

Run

ScaleiDiv 10 9B

Video BW 3.0 MHz"

Function Width

Conducted Band Edge

top 18,150 GHz|

Function Vaiue

Start 30 MHz
#Res BW 1.0 MHz

Scale/Div 10 dB

N25(40M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

Fast g Type: Power (RMSH
Bale: O Au|Hokd: 100100
Tg: Free Run

Ref Lyl Offset 11.60 dB
Ref Level 30.00 dBm

e

Video BW 3.0 MHZ'

Functian Width Function Vaiue

NR SCS Bandwidth Arfcn
Band (kHz) (MHz)

Freq
(MHz)

Modulation

RB Result Verdict

25 15 5 370500

1852.5

1@0 see graph PASS

25 15 5 370500

1852.5

1@0 see graph PASS

25 15 5 370500

1852.5

25@0 see graph PASS

25 15 5 370500

1852.5

25@0 see graph PASS

25 15 5 382500

1912.5

1@24 see graph PASS

25 15 5 382500

1912.5

1@24 see graph PASS

25 15 5 382500

1912.5

25@0 see graph PASS

25 15 5 382500

1912.5

25@0 see graph PASS

25 15 20 372000

1860.0

1@0 see graph PASS

25 15 20 372000

1860.0

1@0 see graph PASS

25 15 20 372000

1860.0

100@0 see graph PASS

25 15 20 372000

1860.0

100@0 see graph PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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QPSK

25

15

20

381000

1905.0

DFT-s-
OFDM 1@105
BPSK

see graph

PASS

25

15

20

381000

1905.0

DFT-s-
OFDM 1@105
QPSK

see graph

PASS

25

15

20

381000

1905.0

DFT-s-
OFDM 100@0
BPSK

see graph

PASS

25

15

20

381000

1905.0

DFT-s-
OFDM 100@0
QPSK

see graph

PASS

25

15

40

374000

1870.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

25

15

40

374000

1870.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

25

15

40

374000

1870.0

DFT-s-
OFDM 216@0
BPSK

see graph

PASS

25

15

40

374000

1870.0

DFT-s-
OFDM 216@0
QPSK

see graph

PASS

25

15

40

379000

1895.0

DFT-s-
OFDM 1@215
BPSK

see graph

PASS

25

15

40

379000

1895.0

DFT-s-
OFDM 1@215
QPSK

see graph

PASS

25

15

40

379000

1895.0

DFT-s-
OFDM 216@0
BPSK

see graph

PASS

25

15

40

379000

1895.0

DFT-s-
OFDM 216@0
QPSK

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH_cHp_PA

Moo 08 Tig. FreaRun
HPNO: Fst G

4§ Gan Low  Radio Sid None:
Ref Lyl Offset 11,60 d8

Ref Vialue 30.00 dBm

| Start 1.840 GHz

4 Rarge Tabls
Measure Trace
Trace Type

Sideo BIW 91.000 kHz' ‘Span 100 kHa
Avmiliade

Sweep 1.00 ms (1001 pts)

N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH_cHp_pA

Ao 068 Trg. Frea Run Specirum Anaiyzer 1
Gale. OF (Channel Power

KEYSIGHT it R Inpul Ao 0@ Trig Freafum  Cante Freg 145
Com CCom 0 Fast ok 500/

Ref Lyl Offset 11,60 d8
Ref Vialue 30.00 dBm

Start 1.840 GHz Stop 1,855 GHz

4 Range Tabls

#Video BW 91.000 kHe' Span 100 Kz
Sweep 1.00 ms (1001 pts)

Sporton International Inc. (ShenZhen) Page Number 1 A8-25 of 31
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N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

A 0@ Tog Fesfun o Freg 2 A 0@ TigFresRun  ConleFreg
L] jold 100100 off |Hold: 100/100
= Low =
" Rango RefLvl Offset 1160 ¢B
ScaisiDiv 100 08 ScaleiDi 10.0 d8 Rl Ve 30.00 dBm

Start 1.840 GHz Stop 1,855 GHz

Stop 1,855 GHz|
4 Rarge Tabls

N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

s 08 Tng: Frae Run Atan 3068
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

i

Start 1.910 Start 1.910 GHz

40 Range Teble

40 Rangs Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

s 08 Tng: Frae Run or Frag: 2
] oid. 100/100
e

A Range ¢
ScalelDiv 10.0 08

Start 1.910 GHz Stop 1,925 GHz

40 Range Teble

N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

s 08 Tng: Frae Run
]

A Range ¢
ScalelDiv 10.0 08

40 Range Teble

N25(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Afsn 308 TigFreafun  Canlor Freg.
o [Hokd: 100100
Low e

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

A 3068

Scalei0v 10.0 B

Start 1.840 GHz

40 Rangs Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Asn: 3068

Cor
Freq Ref. It

Start 1.840 GHz Stop 1,855 GHz Ml start 1840 GHz Stop 1.855 GHz

480 Range Table 4 Ranga Table

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

[spectrum Aniyzer 1
[Spurious Emissions.

KEYSIGHT Input RF e 08 (Trig: Fres Run
off

T A

Start 1.910 GHz Stop 1,925 GHz

Start 1.910 GHz Stop 1,025 GHz
480 Range Table ' 40 Rangs Table

Tra ki

Sporton International Inc. (ShenZhen) Page Number : A8-28 of 31
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418K

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Asn: 3068

Cor
Freq Ref. It

Start 1.910 GHz

Start 1.910 GHz Stop 1,025 GHz

480 Range Table 4 Ranga Table

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH_cHp_pA

[spectrum Aniyzer 1
[Spurious Emissions.
KEYSIGHT Input RF

[Spectrum Anaiyzer 1
(Crarnel Powse

A 3068

Start 1.840 GHz Stop 1,855 GHz

AMRageTtle v
T

7850 GHE Video BW 91.000 kHz' ‘Span 640 Kz
000 kHz Sweep 1.20 ms (1001 pts)
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N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low_ CH  OFDM_QPSK_Edge 1RB_Left_Low_CH_cHp_pA

Asn: 3068

Specium
(Chamnet Power
KEYSIGHT Inout RF Aen 308
RT o i

HPNO: Fst

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

g

| Start 1.840 GHz Stop 1.855 GHz
40 Range Tabls
T

#Video BW 91.000 kHe' ‘Span 640 Kz
Sweep 1.20 ms (1001 pts)

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

[spectrum Aniyzer 1
[Spurious Emissions.
KEYSIGHT Input RF

Aen 08 Tig: Frea Run
o

Start 1.840 GHz Stop 1,855 GHz Ml start 1840 GHz Stop 1.855 GHz

480 Range Table ' 4 Ranga Table v

Tra
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N25(40M)_DFT-s-

s 08 Tng: Frae Run  Freg 2
] okd. 10001000
e

A Range ¢
ScalelDiv 10.0 08

o
e
=l

start 1,910 GHz
AMRageTtle v

N25(40M)_DFT-s-

s 08 Tng: Frae Run
]

A Range ¢

Scale/Div 10.0 48

Start 1.910 GHz

40 Range Teble

OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_BPSK_Outer_Full_High_CH

N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Afsn 308 TigFreafun  Canlor Freg.
o [Hokd: 100100
Low e

Ref Lyl Offset 11.60 d8

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1,925 GHz

N25(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

A 3068

Start 1.910 GHz

40 Rangs Table
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Software Version: 23.06.1602

FR1 N25 MIMO-ANT(1+8) ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

25 15 20 376500  1882.5 OFDM 100@0 0.0028 PASS NV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0041 PASS LV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0067 PASS HV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0066 PASS -30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0034 PASS 20°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0051 PASS -10°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0023 PASS 0C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0038 PASS 10C

25 15 20 376500 1882.5 OFDM 100@0 0.0028 PASS 20C

25 15 20 376500 1882.5 OFDM 100@0 0.0036 PASS 30C

25 15 20 376500 1882.5 OFDM 100@0 0.0037 PASS 40°C

25 15 20 376500 1882.5 OFDM 100@0 0.0057 PASS 50C
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
25 15 20 376500 1882.5 OFDM PI/2 100@0 4.12 13 PASS
BPSK
DFT-s-
25 15 20 376500 1882.5 OFDM 100@0 4.99 13 PASS
QPSK
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N25(20M)_DFT-s-OFDM_PI_2- N25(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF Trg FraeRun G Tig FresRun G
RT o Couping DX C 4 Gan Low
Aign:

#F Gan Low

el TaE:
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
25 15 5 376500 18825 C%SgEM 25@0 4.4803 5.099
25 15 5 376500 18825 Cfé%';?ﬂ“" 25@0 4.46 4.969
25 15 5 376500 1882.5 C&%’Z?WM 25@0 4.4645 4.982
25 15 5 376500 18825 2‘;’;5052&" 25@0 4.4701 5.132
25 15 10 376500 18825 CFSSEEM 52@0 9.3014 10.09
25 15 10 376500 18825 Cfé%';'fﬂ"" 52@0 9.2042 10.04
25 15 10 376500 1882.5 C&%’ZRAM 52@0 9.2623 9.956
25 15 10 376500 18825 %Eéogm" 52@0 9.2985 9.945
25 15 15 376500 18825 CFSSEEM 79@0 14.086 14.78
25 15 15 376500 18825 Cfé%';'fﬂ"" 79@0 14.08 14.95
25 15 15 376500 1882.5 C&%’ZRAM 79@0 14.084 14.69
25 15 15 376500 18825 %Eéogfl\“ﬂ" 79@0 14.088 14.85
25 15 20 376500 1882.5 CF(ESEEM 106@0 18.94 19.99
25 15 20 376500 1882.5 Cfé%i?ﬂ“" 106@0 18.925 19.91
25 15 20 376500 1882.5 C&%’m"' 106@0 18.957 19.89
25 15 20 376500 18825 %Eéogfl\“ﬂ" 106@0 18.889 10.84
25 15 25 376500 1882.5 CF(ESEEM 133@0 23.792 24.98
25 15 25 376500 1882.5 Cfé%i?ﬂ“" 133@0 23.755 24.71
25 15 25 376500 1882.5 C&%’Z‘fﬂ“" 133@0 23.737 24.82
25 15 25 376500 18825 %Eéogfl\“ﬂ" 133@0 23.813 24.87
25 15 30 376500 18825 CF(’?'SEEM 160@0 28.596 29.55
25 15 30 376500 18825 Cfé%';?ﬂ“" 160@0 28.543 20.8
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Report No. : FG472418K

25 15 30 376500 18825 G, %’Z?AM 160@0 28.556 29.67
25 15 30 376500 1882.5 %géogml" 160@0 28.557 29.61
25 15 35 376500 1882.5 cz-ggllz M 1g8@0 33.527 34.84
25 15 35 376500 18825 Oy %’Z?AM 188@0 33.618 34.71
25 15 35 376500 18825 G, %’Z?AM 188@0 33.54 34.83
25 15 35 376500 1882.5 %géogml" 188@0 33.568 34.76
25 15 40 376500 1882.5 CF(’?‘S;‘? M 216@0 38.524 40.04
25 15 40 376500 18825 Oy %’;?AM 216@0 38.568 39.91
25 15 40 376500 18825 G, %’Z?AM 216@0 38.528 39.97
25 15 40 376500 1882.5 g';éogm" 216@0 38.589 40.03
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N25(5M)_CP- N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Video BW 150,00 kHz" Span 10MHz . 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Power Total Paver

N25(5M)_CP-OFDM_64 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

Scale/Div 10.0 B

Span 10 MHz|

Center 1882500 GHz Video BW 150,00 kHz" Span 10MHz ter 1.882500 GHz SWideo BW 150.00 kHz"
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver
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N25(10M)_CP- N25(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N25(10M)_CP-OFDM_64 N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

Scale/Div 10.0 B

Span 20 WHz|

Center 188250 GHz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz"
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N25(15M)_CP- N25(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N25(15M)_CP-OFDM_64 N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

Span 30 MHz|

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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